



Report No: 2023090659-R1
Applicant: CİHAN POLİÜRERAN İZOLASYON LTD. ŞTİ.
Contact Person: Şükrü BULGUR
Contact Phone: 0352 311 38 47
Contact E-Mail: info@izobir.com
Sample Accepted on: 02.06.2023
Report Date: 09.06.2023
Total number of pages: 4

Sample ID : Sprey Poliüretan Köpük

	TEST	METHOD	RESULT	
-	STANDARD TEST METHOD FOR SURFACE BURNING CHARACTERISTICS OF BUILDING MATERIALS	ASTM E 84	CLASS A	
			FSI	SD
			13	102

NOTE: This test result replaces the conformity assessment, can be presented to official institutions, and used in products and brochures.



Seal

Customer Representative

Merve Nur KIRVELİ

Laboratory Manager

Merve ÖZLÜ

Test results, methods and other information about the sample shown in the relevant pages of this Report are based on the information specified in accordance with "Test Request Form (PR03-F01) conveyed to us from the Applicant. Test results are valid for the sample as identified above. Sample may not represent the lot which it belongs. This Report does not replace a Product Certificate. Full report or any part of it may not be reproduced or used for any other purpose without the written permission of EUROLAB Laboratory. Sampling has not been done by us. Unsigned and unsealed Reports are invalid. Analysis as indicated with "ref" are in the Scope of our Accreditation Certificate issued from UAF according to TS EN ISO/IEC 17020, 17025. Analysis as indicated with "ref" are performed at the external laboratories using accredited test methods according to EN ISO/IEC 17020, 17025 from UAF. Possible extra notes may add with starting "N" to related pages. Tested and remaining samples will be kept in specified terms & conditions at test request and/or proposal form. Physically, chemically and microbiologically decomposed samples are discarded regardless of the storage period. Applicant can not claim any right in this regard. Results are shown in this Report do not include Measurement Uncertainty values. Measurement Uncertainty values are not taken in consideration during Pass/Fail assessment the of test results shown in this Report. Evaluation of the test results using Measurement Uncertainty values is the responsibility of the Applicant.